



T E S T R E P O R T

Test Report Date: Mar.10.2016

	Style	Colour	Finish	Weight (g/m ²)	Testing Speed (mm/min)	Tensile Strength (5cm) (lbf) Stripes 2"x12"		Elongation Break (%) Stripes 2"x12"		Tearing Strength (lbf) ASTM D-2261		Air Permeability (sec)	Stretch at 10 lbs (Unit)			1% (lbs)		
						0°	90°	0°	90°	0°	90°		0°	90°	45°	0°	90°	45°
1	P125C2	White	PU coating	51-53	100	130.00	100.00	8.40	10.10	8.35	11.40	500-700	4.79	7.7	34.16	24.28	14.54	7.85
OC23925-201-001A																		

